

# ZERTIFIKAT / CERTIFICATE / CERTIFICAT

Zertifizierte Produkte  
Certified products  
Produits certifiés

## ARPICO Latex Foam, made from 100 % Natural Latex\*\*

\* This certification is valid only for the foam. Any other materials that might be used in combination with the foam (e.g. cover materials, adhesives) are excluded from the certification.

Probenart  
Kind of sample  
Type d'échantillon

Latex pillow foam & Latex mattress foam

Hersteller / Vertrieb  
Manufacturer / Distributor  
Fabricant / Service commercial

Richard Pieris Natural Foams Ltd  
No: 310, High Level Road,  
LK - Nawinna, Maharagama

Zertifizierungsnummer  
Number of certificate  
Numéro de certificat

ID 0410 - 12826 - 001

Prüfberichtsnummer  
Number of test report  
N° du rapport de contrôle

57660-A001-L  
57660-A001-eil-G

Prüfumfang  
Test program  
Programme du contrôle

Laborprüfung auf gesundheitlich bedenkliche Emissionen  
und Inhaltsstoffe.

Tested on hazardous emissions and components.

Contrôle en laboratoire des émissions et composants critiques  
pour la santé.

Prüfergebnis  
Test result  
Résultat du contrôle

Die untersuchten Produkte erfüllen die Anforderungen des eco-INSTITUT.  
Einzelheiten siehe zugehöriges Gutachten.

The products fulfill the eco-INSTITUT-Label test criteria.  
For further details see the respective report.

Les produits respectent les exigences en vigueur du eco-INSTITUT.  
Pour les détails, cf. expertise du produit.

Gültigkeit des Zertifikats  
Validity of the certificate  
Validité du certificat

09/2023

Köln, 26/09/2022

eco-INSTITUT Germany GmbH  
Schanzenstr. 6-20  
Carlswerk 1.19  
D-51063 Köln

Dr. Frank Kuebart

Dipl.-Chem./M.Env.Sc. Vanessa Laumann



eco-institut.de  
eco-institut-label.de